
 

    
 

       

 
 
 

  

 

 

  

  
  

  

Kimley>>> Horn 

Finished Water Quality Audit 

PREPARED FOR INDIAN RIVER COUNTY UTILITIES DEPARTMENT 

SEPTEMBER 2021 

PREPARED BY: 

Project No. 044572068 

https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwiZi_Tzye_mAhVhkuAKHYo2D6sQjRx6BAgBEAQ&url=https://www.facebook.com/IRCGOV/&psig=AOvVaw2dxSaT8t2LKdPzKhuDwbXj&ust=1578420784097773


   

   

   

   

   

     

   

    
    

   

     
     

   

     

 

   

      

        

      

       

     
 

   

       

       

      

      

      

     

      

Table of Contents 

ABBREVIATIONS ........................................................................................................................................ 4 
[...]
• IRCU has been and remains compliant with the provisions of the Safe Drinking Water Act 
(SDWA), including the Lead and Copper Rule (LCR), a federal law that intends to protect 
public health through minimizing lead (Pb) and copper (Cu) levels in drinking water, 
primarily by reducing water corrosivity. Figures 10 and 12 within this report clearly illustrate 
IRCU is in full compliance with lead and copper rule and in similar compliance with several other 
local utilities located along the Treasure Coast. 

• IRCU compliance sampling for lead is under the action level (AL), the upcoming trigger level (TL), 
and the Practical Quantitation Limit (PQL) for lead. 

• IRCU compliance sampling for copper is well under the AL for copper.  
• LCR sampling is consistent with previous years, and although 90th percentile values are slightly 

higher than previous cycle, finished water is characterized as “non-corrosive” based on regulatory 
compliance. 

o IRCU could consider more frequent lead and copper sampling to better understand trends, 
if any, that may exist. 

o Additional sampling is recommended to coincide with distribution system flushing to better 
understand impacts of hydraulic conditions and flushing affects with respect to lead and 
copper sampling and sample results. 

• The pending Lead and Copper Rule Revision (LCRR) removes calcium hardness as a water quality 
parameter (WQP) for corrosion control treatment. 

o This change will allow IRCU to shift chemical feed to focus on enhanced alkalinity, thereby 
reducing potential of pH changes in the system. 

Household plumbing failures are not uncommon and can be caused by a variety of causes, such as; 

• stray current and/or associated lightning strikes that can cause these 



 

  
     
   
  
     
    
   

            
        

     
          

 

         
          

      
        

 

          
         

  
   

   
  
    
   
   
  

            
   

        
        

 

    
          

      
         

     
   

    
          

  
   

             
 

     

Kimley>>> Horn Page 6 

• contact with dissimilar metals, 
• thin wall copper plumbing typically installed during strong economy periods, 
• workmanship, 
• contact with defective drywall, 
• plumbing techniques and inadequate flushing of lines after installation 

• temperature changes, 
• and quality of materials, to include just a few. 

There are many factors that can initiate corrosion of residential plumbing that are NOT water quality 
related that can contribute to household plumbing failures. After corrosion is initiated, water can 
propagate, or advance corrosion. To mitigate these effects, IRCU has implemented measures, constructed 
capital improvement projects and dedicated resources towards enhancing their ability to protect water 
system infrastructure.  

IRCU is not alone in their efforts to strengthen consumer confidence through addressing complaints related 
to plumbing failures. Many municipalities throughout the USA are responding to plumbing failure customer 
complaints and are having to explain this very concept to their customers, some of which are in the Treasure 
Coast and Southeast Florida. In summary, the following important factors relating to corrosion should be 
noted: 

• Water purveyors and municipal/private water utilities are not responsible after the customers water 
meter for the integrity of homeowner and customer plumbing and fixtures other than that prescribed 
under the lead and copper rule (LCR). 

• There are many causal factors of pitting corrosion 
o Workmanship and installation 
o Dissimilar pipe interaction 
o Elevated flow velocities 
o Microbiological interactions 
o Stray Electrical Currents 
o Lightning 

• The key legal case Brynwood vs. Clearwater in 1980’s relieved utility of responsibility of pitting in 
condo units serves as the base case for utility defenses in Florida. 

This TM also reviewed IRCU’s compliance with regulations pertaining to disinfection byproducts and overall 
aesthetic quality of the finished water. In summary, the following key observations and recommendations 
are provided: 

• IRCU remains compliant and below the MCL for TTHMs and HAA5s 
• The Cal~Flo (lime slurry) system contributes to finished water turbidity for both Oslo and Hobart. 

Fluctuations in turbidity impact the operational balance of maintaining consistent pH of 8.3. 
o Operational optimizations consisting of lime slurry feed reduction and caustic addition at 

both WTPs are recommended to maintain pH, reduce turbidity and achieve alkalinity of 70-
80 mg/L as CaCO3 

o Operational testing confirmed feasibility of operational optimization. 
o Minimum WQP value of calcium hardness (60 mg/L as CaCO3) must continue to be 

maintained until LCRR is promulgated 
• Turbidity is variable throughout the distribution system. 

o Elevated turbidity may be exacerbated in areas of low demand or areas that require 
flushing, including dead-end mains. 

o IRCU is exploring system-wide flushing plan to help resolve these issues. 



 

             
     

       
        

 
   

   

 

        
      

       
        

                
 

      
        

       
  

             
       

 

           
  

       
 

          
       

  

            
         

  

            
  

             
  

 

        
      

             
 

        
          

Kimley>>> Horn Page 7 

• The clearwell turbidity data at Hobart suggest operations has challenges maintaining target pH 
values and maximum turbidity than at Oslo. This was confirmed during operational testing. 

• Elevated alkalinity in the distribution system has resulted in fewer pH excursions and 
o The elevated alkalinity has resulted in fewer pH excursions, but an overall reduction in 

system pH. 
o Increase in alkalinity and mitigating turbidity excursions through supplementing lime slurry 

pH adjustment with caustic will assist IRCU in maintaining target pH of ~8.3. 

Introduction 

In 2013, Indian River County Utilities Department (IRCU) implemented a finished water stabilization system 
to replace the zinc orthophosphate (ZO) feed system in order to improve finished water quality, enhance 
control of potential corrosion, and provide water with more buffering capacity within the distribution system.  
This project consisted of discontinuation of zinc orthophosphate corrosion inhibitor feed and implementation 
of carbonic acid solution with lime slurry feed at both water treatment plants in order to improve buffering 
capacity and stability of finished water. 

In 2016, Kimley-Horn provided a distribution system water quality and corrosion investigation report which 
included gravimetric and linear polarization resistance (LPR) testing results, water quality data review, and 
operational adjustments at the WTPs in an effort to yield more favorable finished water quality conditions. 
In summary, several key observations from the previous evaluation include: 

• Inconsistent water quality influences corrosion rates negatively. Variations in water quality may 
have been more tolerable in the past with the use of corrosion inhibitor (ZO), allowing wider 
fluctuations in these parameters without mattering. 

• Lead corrosion rates were less than copper corrosion rates with the change in corrosion control 
treatment from ZO to CO2/lime. 

o Supports the concept that copper corrosion is more susceptible to fluctuations in water 
quality. 

• The quality and purity of lime slurry (Cal~Flo) directly affects the turbidity of the product water, and 
subsequent effectiveness at increasing pH and alkalinity. Suspected impurities in the Cal~Flo 
product may contribute to this issue. 

• The Hobart water plant produced more inconsistent water quality from the post-treatment system, 
mostly during the SCADA system improvements. Operating the West/South and East/North 
clearwells separately may contribute to this inconsistency. 

• Lack of consistent chlorine feed to the Hobart West/South clearwell was observed, which may 
interfere with lime dissolution in the mixing chamber. 

• Flushing of areas within the water distribution system helped expedite flushing and removal of zinc 
and other turbidity formed during the transition from ZO discontinuation and CO2/lime feed system 
implementation. 

• Raw water blend was reduced at both facilities to reduce the disinfection byproduct formation, and 
the CO2/lime feed system was implemented to restore alkalinity and hardness. Although the 
system was designed to operate at higher feed rates, operating costs will be higher with this change 
in operation. 

Approximately five years have lapsed since this evaluation was prepared for IRCU. Accordingly, IRCU 
desires to continue to monitor and evaluate the water quality of its distribution system to confirm regulatory 



 

     
    

  

          
       

            
   

          
       

               
       

   

        
         

        
         

      
      

        
          

 

            
            

           
         

           
       

             
       

          
        

    

           
       
        

    
       

        
           

         
       

       
    

Kimley>>> Horn Page 8 

compliance with respect to the lead and copper testing regimes, confirm treatment operating protocols are 
working and determine, what, if any, protocol changes are needed. 

System Background 

Indian River County Utilities (IRCU) owns and operates a consolidated water system that treats and pumps 
potable water to customers from two regional membrane softening water treatment plants (WTPs). The 
southern portion of the County is served by the South Oslo Road WTP currently has a capacity rating of 
8.57 MGD, consisting of 6 MGD nanofiltration (NF) permeate and 2.57 MGD of raw water bypass blend. 
There are four (4) NF trains that treat brackish groundwater from seven (7) Upper Floridan Aquifer (UFA) 
wells. Post-treatment stabilization is achieved through combination of raw water blend and chemical 
addition, utilizing carbonic acid solution and lime slurry addition. Caustic feed for pH and alkalinity 
adjustment is in place but not currently in service. Fluoride is also added to the finished water for consumer 
health benefits and free chlorine is utilized for disinfection.  

Oslo has historically operated with a raw water blend of 30 percent of the plant’s capacity; however, due to 
formation potential of disinfection by-products (DBPs), particularly of bromide species, this blend ratio has 
been reduced over time, further reducing the contribution of hardness and alkalinity from the raw water. 
This reduction in blend flow rate, although beneficial to finished water quality, results inadvertently in 
treatment capacity reduction. IRCU has an active project to increase WTP capacity to 9 MGD with 7.5 
MGD of NF permeate and 1.5 MGD of raw water bypass, reducing the blend ratio to 17% blend. This 
project will include multiple improvements to the WTP, most notably to the membrane softening trains, 
process piping, high service pumps, and chemical systems. Project is anticipated to be completed by winter 
2024. 

The northern portion of the county is served by the North Hobart WTP which has a capacity rating of 17.14 
MGD. Due to permitted limitations associated with concentrate disposal to Spoonbill Marsh, the WTP is 
truly limited to 11.44 MGD capacity. Hobart consists of eight (8) NF trains that treat brackish water from 
nine (9) Upper Floridan Aquifer (UFA) wells. Similar to Oslo, post-treatment stabilization consists of raw 
water blend, and chemical addition of carbonic acid, lime slurry and sodium hydroxide addition. The plant 
is configured such that there are two banks of NF trains (North and South) and two clearwells (East & 
West), where each bank is dedicated to a specific clearwell. This configuration has let to operational hurdles 
towards maintaining a finished water quality. Hobart has historically maintained a raw water blend of 30 
percent of the plant’s capacity but has reduced blend flow percentages to reduce DBP formation potential 
in the finished water. The existing post-treatment stabilization system serves to supplement the reduction 
in hardness and alkalinity otherwise gained through raw water blend. 

The goal of the membrane softening water treatment process is to produce water that is free of salts, low 
in hardness and organics. In doing so, other more desirable constituents, such as hardness and alkalinity, 
are removed from the water, leading to a less stable finished water quality. These types of characteristics 
in membrane permeate water quality warrant post-treatment stabilization processes which add chemicals 
back into the water to produce a less corrosive, slightly scale-forming and aesthetically pleasing water to 
consumers. Post-treatment of nanofiltration (NF) permeate is especially necessary for compliance with the 
United States Environmental Protection Agency’s (USEPA) Lead and Copper Rule (LCR). The LCR 
establishes action levels of 0.015 mg/L for lead and 1.3 mg/L for copper at consumer’s taps and requires 
corrosion control measures be implemented if more than 10 percent of the tap water samples collected 
during any monitoring period exceed these levels. Post-treatment stabilization is therefore necessary to 
inhibit corrosion and preserve the distribution system. 



 

           
           

                
            

      
         

      
     

       
      

        
           

           
         

        
          

          
         
          

  

     

  
   

 
   

       

      

     

      

       

   
    

     

     
     
           

      

   

         
            

       
  

              
     

 

Kimley>>> Horn Page 9 

For years, raw water blending and zinc orthophosphate (ZO) were the methods used to stabilize the 
membrane treated product water. Although this method was used to both inhibit corrosion and increase 
alkalinity and hardness in the finished water, the alkalinity was still low (less than 20 mg/l as CaCO3). 
Finished water quality fluctuations would sometimes create turbid conditions in the finished water when the 
zinc orthophosphate would come out of solution, a phenomenon which only occurred when pH exceeded 
8.3. Raw water blending also resulted in an increase in other constituents which were already removed 
through the membrane softening process, such as sodium, chlorides, and specifically organics which 
resulted in increased disinfection byproducts (DBPs) into the distribution system. 

In order to address these issues, a finish water stabilization study was prepared for Indian River County 
which outlined alternatives for post-treatment stabilization. The results of the study recommended pilot 
testing and subsequent construction of a carbonic acid solution and lime slurry addition to the degasified 
permeate at both water treatment facilities (RO Plants Lime Slurry Addition, completed in spring 2014). 
The intent of the project was to primarily increase finish water alkalinity and improve overall stability through 
remineralization without the use of zinc orthophosphate corrosion inhibitor. This project was successfully 
implemented and both WTPs have been operating with a combination of lime slurry and carbonic acid 
solution for approximately seven (7) years. Design water quality goals for alkalinity and hardness have 
been achieved and maintained since this project was completed, with values ranging from 60-70 mg/L as 
CaCO3 and 80-100 mg/L as CaCO3, respectively. The following table presents the current finished water 
quality values for Hobart and Oslo, as well as the goals that were established during the previous 
investigation and PDR for the finished water stabilization system: 

Table 1 - Finished Water Quality Goals 

Water Quality Parameter Goal 